
B
5/16” X 3/4” BOLT  2 
5/16” FLANGED LOCK NUT 2 

1/4” X 1 1/4” CARRIAGE BOLT  2 
1/4” WASHER  2 
1/4” LOCK NUT 2 

RIM MOUNTING HARDWARE 
5/16” X 1 1/4” BOLT 4
5/16”  LOCK NUT 4
3/8” WASHER 8
5/16” Rubber Washer 4

CURVED BACKBOARD BRACKET   2 

5/16” X 3/4” CARRIAGE BOLT  2 
5/16” WASHER  2 
5/16” LOCK NUT 2 

LONG BACKBOARD SUPPORT  2 
RIGHT BENT STRUT 1 
LEFT BENT STRUT 1 
(square holes) 

1/2” X 7” CARRIAGE BOLT  1 
1/2” NUT  1 
1/2” LOCK WASHER 1 

QTY PART # PART
1 SRH125 Bent Struts/Right
1 SSH126 Bent Struts/Left (Square Holes)
2 CBR107 Curved Backboard Bracket
2 LBS106 Long Backboard Support
8 W38 3/8” Washer
2 CB51634 5/16” X 3/4” Carriage Bolt
2 B51634 5/16” X 3/4”  Bolt
4 B516114 5/16” X 1 1/4” Bolt
2 W516 5/16” Washer
6 LN516 5/16” Lock Nut
2 FN516  5/16” Flanged Lock Nut
1 CB127 1/2” X 7” Carriage Bolt
1 N12 1/2” Nut
1 LW12 1/2” Lock Washer
2 CB14114 1/4” X 1 1/4” Carriage Bolt
2 LN14 1/4” Lock Nut
2 W14 1/4” Washer
4 RW516 5/16” Rubber Washer

BOXB All Parts In Box B

HEIGHT ADJUSTMENT ASSEMBLY 
(See Box C ) 

BREAKAWAY ASSEMBLY (See Box D ) 

D 

C
QTY PART # PARTL 

4 WK38 3/8” White Hand Knob 
4 W38 3/8” Washer 
1 AFP104 Aluminum Face Plate 
2 FP129 White Plastic Face Plate 
4 SP458 White Height Adjustment Spacer 
1 UCH103 Aluminum U-Channel 
2 UB127 U-Bolt 

HA1 Complete Assembly 

BREAKAWAY ASSEMBLY
QTY PART # PARTL 

1 B128 1/2” X 8” Bolt With Hole 
1 LN12 1/2” Lock Nut 
2 W12 1/2 Washer With Black Circle 
1 B141  1/4” X 1 1/8”  Bolt 
1 LN14 1/4” Lock Nut 
1 HND140 Breakaway Handle 
1 WHG130 White Handle Grip 

BR1 Complete Assembly 
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